HINDUSTAN

INSTITUTE OF TECHNOLOGY & SCEENCE
(DEEMIED TO BE UNIVEREITY)

REPORT ON
SUSTAINABLE DEVELOPMENT GOALS

INABLE
OPMENT

3 GOOD HEALTH
AND WELL-BEING

8 DECENT WORK AND 9
ECONOMIC GROWTH

CLIMATE LIFE PEACE, JUSTICE PARTNERSHIPS

ACTION 14 BELOW WATER 1 5 1 B AND STRONG 1 FOR THE GOALS @
INSTITUTIONS
SUSTAINABLE
' @ DEVELOPMENT
GOALS




Content outline

Clean Energy 03
Clean Water and Sanitation - Report |11
Responsible Consumption and 22
Production - Report

Social Activities conducted with 25
Partnership - Report

Waste Management - Report 53
Clean Energy - Policy 54
Ethical Source of Food Supplies - 57
Policy

Sustainable Waste Management - 60

Policy




Report on
Clean Energy

Centre for Clean Energy and Nano convergence (CENCON)
[...]
Sodium-ion batteries

TARE,
SERB

18,30,000

Started

Guest lectures Organized related to theme

1. Plastics and its impact on environment
Date : 7-09-2018

Resource Person: Dr.Deepak Samuel, Scientist D, Ministry of Environment, Forest and

Climatic change, Anna University Campus, Chennai

The lecture mainly focused on the negative impacts of plastics on the environment The
adversity of plastic bags on marine upon ingestion by marine animals and the environmental
hazards on burning, recycling and landfilling of plastics was addressed. In addition, the need for
creating public awareness on the importance of a healthy environment was also emphasized.




2. Bioremediation

Date : 31-08-2018

Resource Person: Dr. Elizabeth Rani Julieuss, Head, Department of Biotechnology,
Hindustan College of Arts and Science, Chennai

The speaker elaborated the in-situ, ex-situ and microbial bioremediation processes. The
process of using micro-organisms to remove the contamination from waste in order to
clean up environmental problems like oil spill or contaminated ground water was
discussed. The importance of bioremediation and the ongoing research in this emerging
field was also emphasized in the lecture.



3. Student’s competitions organized

The poster presentation and painting competition for students was conducted on 5 th Sep
2018. Students from first year B. Tech registered for the event and four members are
selected for the final round. The topic for the poster presentation was “Plastics and its
Impacts on the Environment”.

The winners of the events are given below.
Painting competition

1% prize: Ms. G. Sruthi Chowdari (18121152) ECE
2" prize: Mr. M. Sasidhar (18121153) ECE

Poster presentation

1% prize: Ms. P. Jennifer (18132049) IT

2" prize: Mr. M. Sai Charan (18117012) EEE

As part of the Science Meet, Department of Chemistry conducted Model Making
competition on the theme “Advancements in science and technology for
cleaner environment” for I year B. tech students on 16th September 2019.

7



The winners of the competition were awarded the prizes during the Science Meet.

FIRST PRIZE

Mr. Danush Datthathireyan (19103016)
Mr. A. Bharath Kumar

(19103029)

Mr. Sh

| Mr. Sandeep Dutta

(19103070)

Electives offered related to theme

conversion technology

Sub Code Subject Name Regulati Description
on
CYF252 | Waste to energy 2015 | The course emphasizes on the chemical

and biochemical processes for converting
waste to energy for cleaner environment




CYF352 |Industrial Pollution 2015 | This course describes the types of
Prevention and Control industrial pollutants and methods adopted
to minimize and prevent the release of
the pollutants into the environment.

CYF351 Bio refineries 2015 | This course provides knowledge on the
biofuels, bioenergy, processing of
biodiesel and the current and future EU
regulations.

CYD4293 | Alternate fuels 2018 | This course imparts knowledge on the
various alternate fuels employed in CI
and SI engines to control the automotive
exhaust emissions

Publication details (2018-19)

1. Comprehensive study on the effect of CuO Nano fluid prepared by one step chemical
synthesis method on the behaviour of waste cooking oil biodiesel in CI engine. S.Induja,
Journal of Thermal Science and Engineering Applications, August 2019.

2. Particulate matter in stack emissions, generated by various fuels- a comparative study.
S.Sumathi, Eco. Env. & Cons.25 (2):2019 Comprehensive study

3. Calcium-boro-phosphates supported NiO catalyst for enhanced oxidation of carbon
monoxide and hydrocarbons, B.Gajalakshmi, S.Induja, P.S.Raghavan, Rasayan Journal of
Chemistry, April 2018.

Hydrogen production- 3 papers

e Growth of gallium nitride nanowires on sapphire and silicon by chemical vapor
deposition for water splitting applications, Applied Surface Science, 2018

e Photocatalytic hydrogen production using bench — scale trapezoidal photocatalytic
reactor- International journal of hydrogen Energy, 2019

e Performance Square and Trapezoital Photoreactors for Solar Hydrogen Recovery from
Various Industrial Sulphide Wastewater using CNT/Ce3+ doped TiO2- International
journal of hydrogen Energy, 2019

Hydrogen storage — 7 papers



Remarkable Improvement in Hydrogen Storage Capacities of Two-dimensional Carbon
Nitride (g-C3N4) Nanosheets Under Selected Transition Metal Doping- International
journal of hydrogen Energy

Light Metal Decorated Graphdiyne (GDY) Nanosheets for Reversible Hydrogen Storage,
Nanotechnology Vol. 29, No.35, (2018) Nanotechnology,

Enriching the Hydrogen Storage Capacity of Carbon Nanotube Doped with Polylithiated
Molecules, Appl Surf Sci (2018).

Manipulating energy storage characteristics of ultrathin boron carbide monolayer under
varied scandium doping. RSC Adv. 7, 85988605, 2017, doi: 10.1039/C6RA24890J.
Hydrogen storage properties of light metal adatoms (Li, Na) decorated fluorographene
monolayer. Nanotechnology 06, 26 (27), 275401, 2015, doi:10.1088/0957-
4484/26/27/275401.

Energy storage papers — 12

Designing strategies to tune reduction potential of organic molecules for sustainable high
capacity battery application. J. Mater. Chem. A, 5, 4430-4454, 2017, doi:
10.1039/C6TA097601.

Assessing the electrochemical properties of polypyridine and polythiophene for
prospective applications in sustainable organic batteries. Phys. Chem. Chem. Phys. 19,
3307-3314, 2017.

Enhanced electrochemical performance of nanopyramid-like LiMnPO4/C cathode for
lithium—ion batteries, Applied Surface Science, 495,143541.

Li and Mn-rich LisMnsO12—Li2MnO3 composite cathode for next generation lithium-ion
batteries, Journal of Energy storage, Vol 24, 100754.

Electrospun 3D CNF-SiO; fabricated using non-biodegradable silica gel as prospective
anode for lithium—ion batteries, Ionics.

g-C3Ns doped MnS as high performance electrode material for supercapacitor
application, Vol. 246, 88-91, Materials Letters.

Spherical LiZnBOs: Structural, Optical and Electrochemical Properties, Material
Science for Energy Technologies 2, 267-271(2019).

Enhanced Electrochemical Performance of LiCoBOs Cathode Material for Next
Generation Lithium-ion batteries. Applied Surface Science, 449, 421-425
LiMng 5C00.sBO3 Solid Solution: Towards High Performance Cathode Material for Next
generation Lithium-ion battery. International Journal of Hydrogen Energy, 43, 4108 -
4111.

Enhanced Electrochemical Performance of LiMnBO3 with Conductive glassy phase: A
prospective Cathode Material for Lithium-ion Battery, Ionics, 23: 1645-1653
Electrochemical performance of Sol-gel derived Hexagonal LiMnBO; cathode material
for Lithium-ion Batteries, Nano Hybrids and Composites, 17, 106 -112 (2017),
Synthesis and Morphological Influence on High Capacity LiMnBO; Cathode Material for
New Generation Lithium Ion Batteries, ECS Transactions, 62: 123 — 128(2014.

Solar cell -1 paper

10



¢ Enhanced near IR downconversion luminescence in Eu3+-Yb3+ co-doped V activated
ZnO host: An effort towards efficiency enhancement in Si-Solar cells, Materials Letters
249 (2019) 9—12- D.Padma sheeba

Clean water

e Study of optical and electrical property of Nal-doped PPy thin film with excellent

photocatalytic property at visible light- polymer bulletin.

e Efficient Adsorption Characteristics of Pristine and Silver-Doped Graphene Oxide
Towards Contaminants: A Potential Membrane Material for Water Purification.
ChemPhysChem 19 (17), 2250-2257.

CO2 reduction and Adsorption Paper

e Adsorption mechanism of graphene-like ZnO monolayer towards CO2 molecules:
enhanced CO: capture - Nanotechnology 27, 015502, 2016, doi:10.1088/0957-
4484/27/1/015502.

e Tuning electronic and optical properties of TiO2 with Pt/Ag doping to a prospective
photocatalyst: a first principles DFT study. Materials Research Express

11



REPORT ON

CLEAN WATER AND SANITATION

WATER CONSUMPTION PER PERSON

Volume of Water used in the University: Total
The total number of students at HITS including UG and PG : 4800

The total number of staffs working at HITS including Teaching

and non-teaching faculties  : 1000
The total number of students staying in hostel : 1000
The total number of day scholars at HITS campus : 4800+1000-1000 = 4800

The total amount of water consumed by the day scholars  :4,800 x 10 = 48,000 L/day
(Considering 10L of water percapita demand)
The total amount of water consumed by the Hostellers : 1000 x 150 =150,000 L/day

(Considering 150L of water percapita demand)

The total amount of water consumed at HITS : 150,000+48,000 = 198 KLLD

12



Volume of water Used in the University: Inbound (Treated / Extracted Water)

Water which is needed for the entire community of the HITS was taken directly from the Wells,
which is located within the campus. The well water is taken directly to the RO plant and advance
water treatment is given to the water which includes Disinfection, Filtration, membrane

filtration, Micro - filtration and the hardness removal.
The capacity of RO plant is about 4500 litres per Hour and is been operated 8 times in a day

Total volume of treated water used at HITS campus was about 4500 * 8 =40 KLD

REVERSE OSMOSIS WATER TREATMENT PLANT
CAPACITY 4500 Ltrs/Hr.

@—b COLLECTION SUMP p > ‘//_-\ _MICRON

PUMP

SAND
FILTRATION
DISINFECTION | | COAGULATION DECHLORINATION

CHLORINE ALUM SMBS

ANDES SCALENT

DISINFECTION 4‘:“—

CAMPUS SUPFLY ‘— STORAGE TANK —

MEMBRANE
FILTRATION/R.O.

FLOW CHART FOR THE RO PROCESS

13



Volume of water used in the university, collected from Rain Water

In view of non-availability of Municipal Water connection and diminishing Ground Water Table to
dangerous level, necessary measures are incorporated to collect Rain water to recharge existing
wells and a water pond/lake inside the campus. Nearly 6 wells are located within our campus and
out of this 5 wells were exclusively serves as a principal source of water supply for the entire
campus. All rain water are taken to these wells through various storm conduits and the surface

recharge for the wells been carried out. All wells are of about 35 feet depth and 20 feet in diameter.

Almost Entire water usage of about 198KLD was totally depends on the Wells located Within the

campus.

14



Volume of water used in University: reused / recycled Water

Hits campus population almost produces about 120 KLD of waste water mainly from hostels and
canteens. For treating the generated wastewater, HITS has designed its own “Sewage treatment
plant” and started functioning efficiently in the campus which is of capacity 150 KLD. Basically
the wastewater which is generated from the various parts of the campus is collected and taken to
the STP plant through conduits, where advanced biological treatment is given to the wastewater.
The treated water is re-used for gardening and the agricultural activities throughout the campus,

which makes our campus a clean and green environment.

15



RECYCLED WATER USED FOR GARDENING ACTIVITIES

WATER USAGE AND CARE
Does your University as a body have a process in place to treat Waste Water: YES
For treating the generated wastewater, HITS has designed its own “Sewage treatment plant” of
capacity 150 KLD. The wastewater which is generated from the various parts of the campus is
collected and taken to the STP plant through conduits, and advance biological treatment is given.

The treated waste water is used for the flushing as well as the gardening activities.

Bm X 6m |1 6mX6m

X 3m Ll X 3m
Bmz
2.‘-
COLLECTION SUMP D;cr:?: AERATION TANKS
RECEIVING SUMP FUMP

Waste water from
CAmpus oy gravity m
2.5m
R &
SETTLING TANK

FUMP
ACTIVATED PRESSURE
CARBON SAND
For Gardening Final FILTER FILTER
treated
& water
dm X dm X 2
PUMP m A Am A =m 15m X
1.5m X
im

SLUDGE DRYING BED {6 NOS)
WASTE WATER TREATMENT PLANT - CAPACITY 150 KLD

16



0’y
et A\

e W e

RECEIVING SUMP

17



]
-
"
1
[l
Y

4

AERATION TANK

18



CLARIFIER TANK

19



ACTIVATED CARBON FILTER

PRESSURE SAND FILTR

20



I TREATED Yysre 7
émeqmxan) R

21



Does your University as a body have a processes to prevent polluted water entering the
water system, Including the pollution caused by accidents and incidents at the University?.
- YES

In connection with prevention of pollutants entering the water source, all the wells are protected

with proper mesh, so that the unwanted entry of debris in to the wells are prevented.

WELLS PROVIDED WITH MESH TO PREVENT THE DEBRIS ENTRY

22



Free drinking water for students, staffs and visitors:

4 Drinking water fountains is been operated with in the Campus to fulfil the drinking needs of

the Campus Population and the visitors.

WATER REUSE
Volume of water used in the University: Total

190 KLD

Volume of water used in the University: Reused / Recycled Water

150 KLD

23



REPORT ON
ACTIVITIES CONDUCTED WITH RESPONSIBLE CONSUMPTION AND
PRODUCTION

Youth Health Mela is a 5 day Health Awareness Program organized by Cancer Institute. We
participated in the Mela by putting up a stall on Food Adulteration; Our Knowledge partner was
Parikshan charitable trust. The Schedule of the Mela was from 9am to 8pm. There were about 62
stalls. Participants were Common crowd and Students from various schools and colleges. Each
day they conducted various competitions and Symposium for students on February 2019.

Day 1- Our stall number 27 had displayed 8 adulteration and awareness experiments on basic

Food items. There were around 1000 participants. The Inauguration took place by 5.30pm.

Chief Guest for inauguration was Dr. V. Shanta, chairperson, Cancer Institute, Mr.Vellaiyan,

President, Tamilnadu Vanigar Sangankalin Peravai.

Event: Millet based food demonstration

Symposium: Reducing the exposure to NCD risk factors for youth at schools and Role of
Media in NCD prevention.

Day 2 - We introduced one more experiment on Taste Buds using different Fruits and

Vegetables. We had around 800 participants for our stall. Our Stall was covered by Times of
India and Various Photographs were taken on the Experiments.

Event: Millet based Food Demonstration

Symposium: Food and Health for Corporates and Environment and Health for Eco-clubs and

NGOs.

Day 3 - We introduced two more experiments on Benefits of Egg and Balloon Exercise. We had

around 1000 Participants. Times of India published article on our experiments. All of us

participated in the symposium titled “Role of Food Handlers in NCD prevention” organized

by Hotel Kohinoor Asiana and received Certificates.

Events: Mime competition for school students and Mime competition for school students

Symposium: Role of traders in NCD prevention and Role of food handlers in NCD prevention.

24



Day 4 — On seeing the Article titled “Adulterated Products can cause Stomach, Kidney
Ailments A drop of this, pinch of that TO TEST TAINTED FOOD”, the arrival of public
increased.

Events: Cookery competition for school students, Street play competition for school students
and Street play competition for college students.

Symposium: Professional social workers in public health.

Day 5

Event: Run for Life — A marathon

Symposium: Role of ‘Street parliaments’ in NCD prevention and Professional social workers in
public health. Validation program was held by Spm. Mr. T. Mathivanan, Madras High court,
Chennai and

Dr. P. Vanangamudi was the Chief Guest.

Voting system for the Best stall was open to the participants from Day. Based on the voting, our

stall was awarded “The Best Stall of 3" Youth Health Mela-2014".

25



o
) HANDLERS

L g N noN OF
HCABLE DISEAS

26



REPORT ON VARIOUS SOCIAL ACTIVITIES CONDUCTED WITH

ASSOCIATION OF NGOs

Rotaract

Rotary Club Partner

Rotaract Club of HITS

About Rotary

Rotary International is a global community of committed professionals workingtogether to serve others
and advance peace. More than 1.2 million membersin over 34,000 Rotary clubs worldwide volunteer in
communities at home andabroad.

About Rotaract

Rotaract is a service club for young men and women ages 18 to 30 who arededicated to community and